Craftsman HIGHSPEED SWEEPER 486.24229 Operator's Manual
Craftsman HIGHSPEED SWEEPER 486.24229 Operator's Manual

Craftsman HIGHSPEED SWEEPER 486.24229 Operator's Manual

44" highspeed sweeper
Hide thumbs Also See for HIGHSPEED SWEEPER 486.24229:

Advertisement

Quick Links

Operator's Manual
44" HigHspeed sweeper
Model No. 486.24229
CAUTiON:
Before using this product, read
this manual and follow all Safety
Rules and Operating Instructions.
Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.
www.sears.com/craftsman
PRINTED IN U.S.A.
®
STOP
DO NOT RETURN TO STORE
For Missing Parts or Assembly
Questions Call 1-866-576-8388
Safety
Assembly
Operation
Maintenance
Parts
FORM NO. 42013 Rev. (09/30/09)

Advertisement

Table of Contents
loading

Subscribe to Our Youtube Channel

Summary of Contents for Craftsman HIGHSPEED SWEEPER 486.24229

  • Page 1 CAUTiON: Before using this product, read this manual and follow all Safety Rules and Operating Instructions. Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A. www.sears.com/craftsman PRINTED IN U.S.A. ® DO NOT RETURN TO STORE For Missing Parts or Assembly...
  • Page 2: Table Of Contents

    When operated and maintained according to all supplied instructions, if this Craftsman product fails due to a defect in material or workmanship within one year from the date or purchase, return it to any Sears store or other Craftsman outlet in the United States for free replacement.
  • Page 3: Safety Rules

    Remember, any power equipment can cause injury if operated improperly or if the user does not understand how to operate the equipment. Exercise caution at all times when using power equipment. • Read the vehicle and sweeper owners manuals and know how to operate your vehicle and sweeper before using this sweeper attachment.
  • Page 4: Hardware Package

    HArdwAre pACkAge sHOwN FULL size (x1) (x4) (x3) (x7) (x1) 43182 (x2) (x1) (x6) 43648 47189 (x2) 43055 (x2) 712-3046 43343 (x2) 44292 23368 (x5) (x9) (x2) 47623 48365 44917 43093 47810 43978 (x1) (x2) (x2) (x1) 41036 26484 (x1) (x1) 41013 (x2)
  • Page 5: Assembly

    TOOLs reQUired FOr AsseMBLY 7/16" Wrenches 1/2" Wrench Pliers Hammer sTep 1: (see FigUre 1) • Install a 5/16-18 x 2-3/4" hex bolt (17) and a 5/16" jam nut (25) in each bag arm channel. sTep 2: (see FigUre 2) •...
  • Page 6 sTep 5: (see FigUre 5) • Lock the drawbar into position by inserting a 3/8" x 3" hitch pin (20) into the center hole and securing it with a 3/32" cotter pin (19). sTep 6: (see FigUre 6) • Attach the hitch bracket (12) and straight hitch bracket (13) to the drawbar using two 5/16"...
  • Page 7 sTep 9: (see FigUre 9) • Slide the front flaps of the hopper bag up onto the front of the lower hopper tubes. Secure the bag frame tube to the lower hopper tubes using two clevis pins (28) and hair pins (19). NOTe: Be sure front flaps of hopper bag are positioned above clevis pins. • Snap the sides of the bag to the bottom of the bag at the front corners .
  • Page 8 sTep 13: (see FigUre 13) Secure the top and bottom hopper tubes together using two 5/16" x 3/4" hex bolts (17) on inside and two 5/16" nylock nuts (21) outside. sTep 14: (see FigUre 14) • Install two cotter pins (27) in the rear hopper tube. Bend ends of cotter pins around tube.
  • Page 9 sTep 17: (see FigUre 17) • Slide the handle grip (29) onto the end of the handle tube (9). • Assemble the handle tube (9) to the dump tube (5) and secure in place with a 1/4" x 1" curved head bolt (26) and 1/4"...
  • Page 10: Operation

    DUMP LEVER DRAWBAR OFFSET DRAWBAR TUBE dump Lever Permits dumping of hopper bag from driver's seat. Bag Arm Channels Connects the hopper bag to the sweeper housing. pivot rod Allows hopper bag to tilt forward to dump material. Height Adjustment Handle Adjusts the operating height of the sweeper.
  • Page 11: Troubleshooting

    CUsTOMer respONsiBiLiTies Read and follow the maintenance schedule and the procedures listed in the maintenance section. MAINTENANCE SCHEDULE Fill in dates as you complete regular service. Check for loose fasteners Check for worn or damaged parts Lubricate brush shaft bearings Lubricate wheel bearings Clean Sweeper Clean/Lubricate chain and sprockets...
  • Page 12: Service And Adjustments

    BrUsH repLACeMeNT NOTe: Replace brushes one brush at a time. Remove the hopper bag from the sweeper. Loosen hex bolts and lock nuts on two single brush retainers which clamp one brush to the double brush retainers. DO NOT loosen or remove bolts which fasten double brush retainers to brush shaft.
  • Page 13: Notes

    NOTes Call 1-866-576-8388 for missing parts or assembly help DO NOT RETURN TO STORE...
  • Page 14: Repair Parts Illustration

    repAir pArTs iLLUsTrATiON 486.24229 44" HigHspeed sweeper 25 56 Call 1-866-576-8388 for missing parts or assembly help DO NOT RETURN TO STORE...
  • Page 15: Repair Parts List

    reF QTY pArT NO 42020 Bag Frame Tube 41041 Pivot Rod 40890 Hopper Bag 26414 Bag Arm Channel 40989 Dump Tube 40892 Upper Hopper Tube 43938 Hopper Support Rod 26408 Drawbar Bracket 40894 Handle Tube 40897 Lower Hopper Tube 40893 Rear Hopper Tube 23014 Hitch Bracket...
  • Page 16 Get it fixed, at your home or ours! For expert troubleshooting and home solutions advice: For repair – in your home – of all major brand appliances, lawn and garden equipment, or heating and cooling systems, no matter who made it, no matter who sold it! For the replacement parts, accessories and owner’s manuals that you need to do-it-yourself.

Table of Contents